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Summary of Test Result
El?tgé Ref Std. Clause Test Items (PARSe;/LIJZKIL) Remark
- 15.407(a)(10) 26dB Emission Bandwidth - See Note
- 2.1049 99% Occupied Bandwidth - See Note
3.1 15.407(a)(8) Fundamental Maximum EIRP Pass -
- 15.407(a)(8) Fundamental Power Spectral Density - See Note
- 15.407(b)(6) In-Band Emissions (Channel Mask) - See Note
- 15.407(d)(6) Contention Based Protocol - See Note
3.2 15.407(b) Unwanted Emissions Pass -
3.3 15.207 AC Conducted Emission Pass -
3.4 15.203 Antenna Requirement Pass -
Note:

1. For host device, Radiated Spurious Emission is verified and complies with the limit in this test

report.

2. For host device, the Conducted Output Power is no difference after compared to module (Model:
AX21INGW)

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang

Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax
and Wi-Fi 6GHz 802.11ax

General Specs

Sample 1 EUT with Host 1
Sample 2 EUT with Host 2
Sample 3 EUT with Host 3
WLAN:
<Main>: PIFA Antenna
Antenna Type <Aux.>: PIFA Antenna

Bluetooth: PIFA Antenna

The product was installed into Tablet PC (Brand Name: Getac, Model Name: F110, F110G7, F110-701,
F110-711, F110-721, F110-Exc, F110Y (Y= 10 characters, Y can be 0-9, a-z, A-Z, “-“, “_” or blank for
marketing purpose and no impact safety related critical components and constructions.)) during test,
and the host information was recorded in the following table.

Host Information
Host 1 Host with SKU A
Host 2 Host with SKU B
Host 3 Host with SKU C
Antenna Information for Host
Manufacturer PULSE
Antenna Type PIFA Antenna PIFA Antenna
Part number 422GA4500004 422GA4500009
Main Antenna : Aux. Antenna :
A
ntenna WLAN (6G B5): 2.99  |WLAN (6G B5): 1.48
Peak gain (dBi) WLAN (6G B6): 2.99 WLAN (6G B6): 2.29
WLAN (6G B7): 2.76 WLAN (6G B7): 2.29
WLAN (6G B8): 2.79 WLAN (6G B8): 2.31
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Sample Information for Host

SKU A SKU B SKU C
CPU i5-1335U i5-1335U [7-1365U
DDR Kingston 8GB Kingston 16GB Kingston 32GB
SSD 256GB 512GB 1TB
PANEL Full FHD AUO Full FHD AUO Full FHD AUO
DIGITIZER Not Support EMRright Digitizer EMRright Digitizer
OPTION BAY MicroSD Card Barcode Reader LAN
Expansion Bay N/A HID RFID SMART CARD
Right side option | RFID (SN-NSVG7-C01) Not Support Fringer Print
WLAN/BT Intel AX211 Intel AX211 Intel AX211
WWAN(4G) NA LN920A12-WW LN920A12-WW
GNSS GPS/GNSS (MC-1010-V2B) LN920A12-WW LN920A12-WW
Rear 8M Camera Support Support Support
Webcam FHD Support Not Support Support
IR Webcam Not Support Support Support
USB?’IJ;p(Z?XZ x1 Support Support Support
Type-i):o(ltgunder Support Support Support
Audio/MIC Support Support Support
Fischer Not Support Not Support Not Support

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.1.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

"V.S‘S ".VANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2"° + . + 10°M"?%)? /N un7] dBi
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG

for for
Chain A Chain B Power PSD
(dBi) (dBi) (dBi) (dBi)

5925 MHz ~ 6425 MHz 1.48 2.99 2.99 5.28
6425 MHz ~ 6525 MHz 2.29 2.99 2.99 5.66
6525 MHz ~ 6875 MHz 2.29 2.76 2.76 5.54
6875 MHz ~ 7125 MHz 2.31 2.79 2.79 5.56

Calculation example:

If a device has two antenna, Ganyt1= 1.48dBi; Gant2=2.99dBi

Directional gain of power measurement = max(1.48, 2.99) + 0 = 2.99 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (1.48 dBi/ 20) + 10" (2.99dBi/ 20) ]~ 2}/2}

=5.28 dBi
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY (TAF Code: 1190)

The Conducted Emission test item subcontracted to Sporton International
Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH11-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
¢+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v01rO1

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, , the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Channel 1 5 9 13 17 21 25 29
BW 20M
Freq. (MHz)| 5955 5975 5995 6015 6035 6055 6075 6095
Channel 3 11 19 27
BW 40M
Freq. (MHz) 5965 6005 6045 6085
Channel 7 23
BW 80M
Freq. (MHz) 5985 6065
Channel 15
BW 160M
Freq. (MHz) 6025
Channel 33 37 41 45 49 53 57 61
BW 20M
Freq. (MHz)| 6115 6135 6155 6175 6195 6215 6235 6255
Channel 35 43 51 59
BW 40M
Freq. (MHz) 6125 6165 6205 6245
Channel 39 55
BW 80M
Freq. (MHz) 6145 6225
Channel 47
BW 160M
Freq. (MHz) 6185
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Channel 65 69 73 77 81 85 89 93
BW 20M
Freq. (MHz)| 6275 6295 6315 6335 6355 6375 6395 6415
Channel 67 75 83 91
BW 40M
Freq. (MHz) 6285 6325 6365 6405
Channel 71 87
BW 80M
Freq. (MHz) 6305 6385
Channel 79
BW 160M
Freq. (MHz) 6345
Channel 97 101 105 109 113 117 121 125
BW 20M
Freq. (MHz)| 6435 6455 6475 6495 6515 6535 6555 6575
Channel 99 107 115 123
BW 40M
Freq. (MHz) 6445 6485 6525 6565
Channel 103 119
BW 80M
Freq. (MHz) 6465 6545
Channel 111
BW 160M
Freq. (MHz) 6505
Channel 129 133 137 141 145 149 153 157
BW 20M
Freq. (MHz)| 6595 6615 6635 6655 6675 6695 6715 6735
Channel 131 139 147 155
BW 40M
Freq. (MHz) 6605 6645 6685 6725
Channel 135 151
BW 80M
Freq. (MHz) 6625 6705
Channel 143
BW 160M
Freq. (MHz) 6665
Channel 161 165 169 173 177 181 185 189
BW 20M
Freq. (MHz)| 6755 6775 6795 6815 6835 6855 6875 6895
Channel 163 171 179 187
BW 40M
Freq. (MHz) 6765 6805 6845 6885
Channel 167 183
BW 80M
Freq. (MHz) 6785 6865
Channel 175
BW 160M
Freq. (MHz) 6825
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Channel 193 197 201 205 209 213 217 221
BW 20M
Freqg. (MHz) | 6915 6935 6955 6975 6995 7015 7035 7055
Channel 195 203 211 219
BW 40M
Freq. (MHz) 6925 6965 7005 7045
Channel 199 215
BW 80M
Freq. (MHz) 6945 7025
Channel 207
BW 160M
Freq. (MHz) 6985
Channel 225 229
BW 20M
Freq. (MHz) 7075 7095
Channel 227
BW 40M
Freq. (MHz) 7085
Channel 233
BW 20M
Freq. (MHz) 7115

2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Single Mode
Modulation Data Rate
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
802.11ax HE160 MCSO0
MIMO Mode
Modulation Data Rate
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
802.11ax HE160 MCSO0
TEL : 886-3-327-0868 Page Number : 11 0f 26
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Test Cases

AC
Conducted

Emission

Adapter 3 for Sample 3

Mode 1 : Bluetooth Link + WLAN (6GHz) Link + H-Pattern + Earphone + Battery 2 +

Remark: For Radiated Test Cases, the tests were performed with Adapter 3, Battery 2 and Sample 3.

<Chain A>
UNII-8
Ch. # (6875-7125 MHz)
802.11ax HE40
L Low -
Middle -
H High 227
Straddle -
<Chain B>
UNII-7
Ch. # (6525-6875 MHz)
802.11ax HE160
L Low
Middle 143
H High
Straddle -

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 1.0.0
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MIMO <Chain A+B>

UNII-6
Ch. # (6425-6525 MHz)
802.11ax HE20
L Low 97
Middle -
H High -
Straddle -
UNII-7
Ch. # (6525-6875 MHz)
802.11ax HE80
L Low -
Middle -
H | High 167
Straddle -
UNII-5
Ch. # (5925-6425 MHz)
802.11ax HE160
L Low 15
Middle -
H High -
Straddle -

Remark: Based on ANSI C63.10 clause 5.6.2.2, b) Spurious emissions, measure the mode with the
highest output power and the mode with highest output power spectral density for each modulation

family.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [(Model Name |FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson |MW600 PY700A2029 |N/A N/A
Earphone

2. |WLAN AP ASUS GT-AXE11000|FCC DoC N/A Unshielded, 1.8 m

3. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m  [N/A
AC I/P:

. Unshielded, 1.2 m

4. |Notebook DELL Latitude 3420 |FCC DoC N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “DRTU.03544.22.200.0” was installed in Host which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Fundamental Maximum EIRP Measurement

3.1.1Limit of Fundamental Maximum EIRP

<FCC 14-30 CFR 15.407>
(a)(8) For client devices operating under the control of an indoor access point in the 5.925-7.125 GHz

bands, the maximum e.i.r.p. over the frequency band of operation must not exceed 24 dBm.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.4Test Setup

1. [

Attenuator
Power Meter EUT

3.1.5Test Result of Fundamental Maximum EIRP

Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.2.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

+  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW=2=3MHz

. Detector = Peak

+  Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

3.2.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.2.7Duty Cycle

Please refer to Appendix E.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.

TEL : 886-3-327-0868 Page Number 120 0f 26
FAX . 886-3-327-0855 Issue Date : Now. 03, 2023

Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR381701-02G

3.3 AC Conducted Emission Measurement
3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.3.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.4 Antenna Requirements

3.4.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument [ Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Bilog Antenna | TESEQ CBh_eGl_thD& :1"5-4N%)‘:5§LZ 30MHz~1GHz | Oct. 08, 2022 Ssi'[;)'.lllé,zzooz;; Oct. 07, 2023 (O:F;gaiifﬂv)
Loop Antenna ggm‘;é‘ HFH2-22 100315 | 9 kHz~30 MHz | Feb. 28, 2023 5312;,1115,2552?’; Feb. 27, 2024 (OggdHiif-OSY)
Horn Antenna SCHV(V:/?(RZBE BBHA 9120 D 01620 | 1GHz~18GHz |Aug. 17, 2023 8312.1116,2206223; Aug. 16, 2024 (o?gﬁiﬂ-ﬁv)
SHP-ERF fon | SCAVARZEE!  gaHA9170 00994 | 18GHz~40GHz |Nov. 04, 2022 sseep:)..1l1é,2200223; Nov. 03, 2023 (oggdHiif?:Y)

Ampliier | SONOMA 310N 187312 | 9kHz~1GHz |Dec. 09, 2022 8312.1116,2206223; Dec. 08, 2023 (o?gﬁiﬂ-ﬁv)
Preamplifier | Keysight 83017A MY53270080 | 1GHz~26.5GHz | Nov. 09, 2022 Ssir:)..llls,yzg(?;; Nov. 08, 2023 (o§§ﬂifff’ﬁv)
Preamplifier | Jet-Power | JPAO118-55-303 | 171000250 | 1GHZ~18GHz |un. 14, 2023 Ssee'cl’o'.lllé’220523; Jun. 13, 2024 (OggdHii]t.i-ol—TY)
Preamplifier EMEC EM18G40G 060801 | 18GHz~40GHz |Jun. 27, 2023 Ssirij_lllé,zzoozg Jun. 26, 2024 (Osgaifff’H”Y)

i“r’;‘fyz“e”: Keysight N9010A MY54200486 | 10Hz~44GHz |Oct. 07, 2022 Ssee'cl’o'.lllé’220523; Oct. 06, 2023 (OggdHii]t.i-ol—TY)

Eg"c'eTiS; Keysight | N9O3BA(MXE) |MY54130085 |20MHz~8.4GHz | Oct. 18, 2022 Ssirij_lllé,zzoozg Oct. 17, 2023 (Osgaifff’H”Y)

Controller EMEC EM 1000 N | SOOI | A S;%ﬁfgg;; N/A (Oggﬂii‘ff’H”Y)
AntennaMast | EMEC | AM-BS-4500-B N/A 1~4m N/A Ssee%_llls’yzggze’; N/A (osgaiifﬁv)

Turn Table EMEC TT 2000 N/A | 0-360 Degree | N/A S;%ﬁfgg;; N/A (Oggﬂii‘ff’H”Y)

Software Audix | E36.2009-8-24 | RK-001053 N/A N/A Ssee%_llléyzzoozzeg N/A (osgaiifﬁv)

RFCable | HOPRRY | SUCOFLEX 102 | MY2859/2 |30MHz-40GHz |Mar. 07, 2023 5312_1115122002;; Mar. 06, 2024 (osgﬂifﬂv)

RF Cable gﬂﬁﬁi; SUCOFLEX 102 | 801595/2 |30MHz~40GHz |Mar. 07, 2023 S,’Si%.lllévzggze’; Mar. 06, 2024 (O?ngd,_,iff?:y)

RFCable | HOPRRY | sucOFLEX102| 80395112 9K~30M  [Mar. 07, 2023 5312_1115122002;; Mar. 06, 2024 (osgﬂifﬂv)

RF Cable gﬂﬁﬁi; SUCOFLEX 102 | 803951/2 | 30M~40G |Mar. 07, 2023 S,’Si%.lllévzggze’; Mar. 06, 2024 (OsgdHiff_ole)

Filter Wainwright W"_gg(')t(_)gg'slsm SN11 1'5F3,SS;°W Sep. 11, 2023 Sgi%_?é?%% Sep. 10, 2024 (osgﬂiifﬂv)

Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 17, 2022| Sep. 05, 2023 | Nov. 16, 2023 ?Tol_ri‘gg_ﬁff)’
Power Sensor DARE RPR3008W Egiﬁ%ﬁg; 10MHz~8GHz |Feb. 07, 2023| Sep. 05, 2023 | Feb. 06, 2024 goggg_ﬁ‘fg
Signal Analyzer zgmzr‘i‘ FSV40 101564 | 10Hz ~ 40GHz |Sep. 13, 2022| Sep. 05, 2023 | Sep. 12, 2023 ?Toﬁgg_ﬁfg
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
AC Power . Conduction
Source ChainTek APC-1000W N/A N/A N/A Aug. 29, 2023 N/A (CO05-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz [Dec. 01, 2022| Aug. 29, 2023 | Nov. 30, 2023 (CO05-HY)
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Aug. 29, 2023 | Nov. 16, 2023| Sonduction
vo - 9. > (CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100081 9kHz~30MHz [Nov. 17, 2022| Aug. 29, 2023 | Nov. 16, 2023 (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Aug. 29, 2023 N/A (CO05-HY)
L SCHWARZBE Conduction
Pulse Limiter CK VTSD 9561-F N 00691 9kHz-200MHz | Jul. 28, 2023 | Aug. 29, 2023 | Jul. 27, 2024 (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 Aug. 29, 2023 [Dec. 28, 2023 (CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR381701-02G

Test Engineer:

Ching Chen

Temperature:

21~25

°C

Test Date:

2023/9/5

Relative Humidity:

51~54

%

Remark: For Conducted Test Items, Ant. 1 means Chain A (Aux.) and Ant. 2 means Chain B (Main).
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 single antenna

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
Mod- | Rate N1 CH- (Mqu) Config. (dBm) (dB) (dBm) PRSI | e

(dBm)

Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [ MCSO| 1| 001 | 5955 | Full | 4.30 | 4.40 148 | 299 | 578 | 7.39 24.00 Pass
HE20 [MCSO| 1| 049 | 6195 | Full | 3.80 | 4.20 148 | 299 | 528 | 7.19 24.00 Pass
HE20 [MCSO| 1| 093 | 6415 | Full | 4.00 | 4.20 148 | 299 | 548 | 7.19 24.00 Pass
HE40 [ MCSO| 1| 003 | 5965 | Full | 7.30 | 8.00 148 | 2.99 | 8.78 |10.99 24.00 Pass
HE40 [MCSO| 1| 051 | 6205 | Full | 7.30 | 7.60 148 | 299 | 8.78 |10.59 24.00 Pass
HE40 [MCSO| 1| 091 | 6405 | Full | 7.50 | 7.60 148 | 2.99 | 8.98 |10.59 24.00 Pass
HE80 [ MCSO| 1| 007 | 5985 | Full | 9.90 | 9.90 148 | 2.99 |11.38 | 12.89 24.00 Pass
HE80 [ MCSO0| 1| 055 | 6225 | Full | 9.90 | 9.90 148 | 2.99 |11.38 | 12.89 24.00 Pass
HE80 [ MCSO| 1| 087 | 6385 | Full | 9.90 | 9.60 148 | 2.99 |11.38 | 12.59 24.00 Pass
HE160[ MCS0| 1| 015 | 6025 | Full |12.50 | 12.50 148 | 2.99 |13.98 | 15.49 24.00 Pass
HE160[ MCSO| 1| 047 | 6185 | Full |12.60 |12.40 148 | 2.99 |14.08 | 15.39 24.00 Pass
HE160[ MCSO0| 1| 079 | 6345 | Full |12.40 | 12.30 148 | 2.99 |13.88 | 15.29 24.00 Pass
U-NII-5 MIMO

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
Mod- | Rate N1 CH- (Mqu) Config. (dBm) (dB) (dBm) FEIEILIE ||y

(dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant 2 SUM

HE20 [ MCSO0| 2| 001 | 5955 Full |-1.00 | -1.50 | 1.77 2.99 4.76 24.00 Pass
HE20 [MCS0| 2| 049 | 6195 | Full |-1.20 | -1.30 | 1.76 2.99 4.75 24.00 Pass
HE20 [ MCS0| 2 | 093 | 6415 | Full |-1.00 | -0.30 | 2.37 2.99 5.36 24.00 Pass
HE40 [ MCSO0| 2| 003 | 5965 | Full | 3.60 | 4.10 | 6.87 2.99 9.86 24.00 Pass
HE40 [ MCSO| 2| 051 | 6205 | Full | 3.50 | 3.90 | 6.71 2.99 9.70 24.00 Pass
HE40 [MCSO0| 2| 091 | 6405 | Full | 3.40 | 4.30 | 6.88 2.99 9.87 24.00 Pass
HE80 [ MCSO0| 2 | 007 | 5985 | Full | 6.40 | 6.70 | 9.56 2.99 12.55 24.00 Pass
HE80 [ MCS0| 2| 055 | 6225 | Full | 6.40 | 6.70 | 9.56 2.99 12.55 24.00 Pass
HE80 [ MCS0| 2| 087 | 6385 | Full | 6.20 | 6.80 | 9.52 2.99 12.51 24.00 Pass
HE160[ MCSO0| 2| 015 | 6025 | Full | 9.30 | 9.40 [12.36 2.99 15.35 24.00 Pass
HE160[ MCS0| 2| 047 | 6185 | Full | 940 | 9.40 |12.41 2.99 15.40 24.00 Pass
HE160[ MCS0| 2| 079 | 6345 Full | 9.10 | 9.50 [12.31 2.99 15.30 24.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-6 single antenna
Conducted DG EIRP EIRP
Data Freq. | RU Power . Power e Pass
Mod. | Rate N1 CH- (Mqu) Config. (dBm) (G121} (dBm) Power Limit | e
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [MCSO0| 1| 097 | 6435 | Full | 4.50 | 4.70 229 | 299 | 6.79 | 7.69 24.00 Pass
HE20 [ MCSO0]| 1 105 | 6475 | Full | 4.60 | 4.20 229 | 299 | 6.89 | 7.19 24.00 Pass
HE20 [ MCSO0]| 1 113 | 6515 | Full | 4.70 | 4.60 229 | 299 | 6.99 | 7.59 24.00 Pass
HE40 [MCSO| 1| 099 | 6445 | Full | 7.90 | 7.60 2.29 | 299 |10.19 [ 10.59 24.00 Pass
HE40 [ MCSO0]| 1 107 | 6485 | Full | 7.70 | 8.00 229 | 299 | 9.99 [10.99 24.00 Pass
HE80 [ MCSO0 ]| 1 103 | 6465 | Full | 9.90 [10.00 2.29 | 299 |12.19 [12.99 24.00 Pass
U-NII-6 MIMO
Conducted DG EIRP EIRP
Data Freq. | RU Power . Power e Pass
Mod. | pate T CH- (Mqu) Config. (dBm) (dBi) (dBm) Power Limit | e
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 SUM
HE20 [MCSO0| 2| 097 | 6435 | Full | 0.40 | 1.70 | 4.11 2.99 7.10 24.00 Pass
HE20 [ MCSO0| 2| 105 | 6475 | Full | 0.50 | 1.80 | 4.21 2.99 7.20 24.00 Pass
HE20 [MCSO0| 2| 113 | 6515 | Full | 0.40 | 1.80 | 4.17 2.99 7.16 24.00 Pass
HE40 [ MCSO| 2| 099 | 6445 | Full | 3.50 | 4.50 | 7.04 2.99 10.03 24.00 Pass
HE40 [ MCSO| 2| 107 | 6485 | Full | 3.50 | 4.50 | 7.04 2.99 10.03 24.00 Pass
HE80 [ MCS0O| 2| 103 | 6465 | Full | 6.90 | 7.10 | 10.01 2.99 13.00 24.00 Pass
U-NII-6 straddle channel single antenna
Conducted DG EIRP EIRP
Data Freq. | RU Power . Power e Pass
Mod. | pate T CH- (Mqu) Config. (dBm) (dBi) (dBm) Power Limit | e
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 [ Ant2
HE40 [ MCSO0]| 1 115 | 6525 | Full | 7.90 | 7.90 2.29 | 299 |10.19 [10.89 24.00 Pass
HE80 [ MCSO0 ]| 1 119 | 6545 | Full [10.10 [ 10.20 229 | 299 |12.39 [13.19 24.00 Pass
HE160[ MCSO0| 1 111 6505 | Full |12.70 [ 12.80 2.29 | 299 |14.99 |15.79 24.00 Pass
U-NII-6 straddle channel MIMO
Conducted DG EIRP EIRP
Data Freq. | RU Power . Power . Pass
Mod. | pate VT CH- (Mqu) Config. (dBm) (=1} (dBm) Power Limit |
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 SUM
HE40 [ MCSO| 2| 115 | 6525 | Full | 4.10 | 490 | 7.53 2.99 10.52 24.00 Pass
HE80 [ MCSO| 2| 119 | 6545 | Full | 7.00 | 7.10 |10.06 2.99 13.05 24.00 Pass
HE160[ MCS0| 2 | 111 6505 | Full | 9.40 | 9.70 | 12.56 2.99 15.55 24.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-7 single antenna

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
Mod- | Rate N1 CH- (Mqu) Config. (dBm) (dB) (dBm) PRSI | e

(dBm)

Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [MCSO| 1| 117 | 6535 | Full | 4.10 | 4.60 229 | 276 | 6.39 | 7.36 24.00 Pass
HE20 [MCSO| 1| 149 | 6695 | Full | 4.80 | 4.40 229 (276 | 7.09 | 7.16 24.00 Pass
HE20 [MCSO| 1| 181 | 6855 | Full | 4.10 | 4.90 229 | 276 | 6.39 | 7.66 24.00 Pass
HE40 [MCSO| 1| 123 | 6565 | Full | 7.70 | 7.90 229 | 276 | 9.99 [10.66 24.00 Pass
HE40 [MCSO| 1| 147 | 6685 | Full | 7.50 | 7.70 229 | 276 | 9.79 [10.46 24.00 Pass
HE40 [MCSO| 1| 179 | 6845 | Full | 7.00 | 7.60 229 | 276 | 9.29 [(10.36 24.00 Pass
HE80 [MCSO0| 1| 135 | 6625 | Full | 9.80 | 9.50 229 | 276 |12.09 [ 12.26 24.00 Pass
HE80 [ MCSO| 1| 151 | 6705 | Full | 9.70 |10.00 229 | 276 |111.99 [12.76 24.00 Pass
HE80 [ MCSO| 1| 167 | 6785 | Full | 9.60 | 9.90 229 | 276 |111.89 [ 12.66 24.00 Pass
HE160[ MCSO| 1| 143 | 6665 | Full |12.30 | 12.70 229 | 2.76 |14.59 [ 15.46 24.00 Pass
U-NII-7 MIMO

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
o E Il (Mqu) Config. (dBm) (dB) (dBm) e

(dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant 2 SUM

HE20 [ MCSO0| 2 | 117 | 6535 | Full |-0.70 | -0.20 | 2.57 2.76 5.33 24.00 Pass
HE20 [ MCSO0| 2| 149 | 6695 | Full |-0.70 | -1.50 | 1.93 2.76 4.69 24.00 Pass
HE20 [ MCSO0| 2| 181 | 6855 | Full | 0.60 | 1.10 | 3.87 2.76 6.63 24.00 Pass
HE40 [ MCSO0| 2| 123 | 6565 | Full | 450 | 5.00 | 7.77 2.76 10.53 24.00 Pass
HE40 [ MCSO| 2| 147 | 6685 | Full | 3.70 | 4.10 | 6.91 2.76 9.67 24.00 Pass
HE40 [MCS0| 2| 179 | 6845 | Full | 3.40 | 3.90 | 6.67 2.76 9.43 24.00 Pass
HE80 [ MCS0| 2| 135 | 6625 | Full | 6.20 | 6.60 | 9.41 2.76 12.17 24.00 Pass
HE80 [ MCSO0| 2| 151 | 6705 | Full | 6.00 | 6.60 | 9.32 2.76 12.08 24.00 Pass
HE80 [ MCSO0| 2 | 167 | 6785 | Full | 6.10 | 6.50 | 9.31 2.76 12.07 24.00 Pass
HE160[ MCS0| 2 | 143 | 6665 | Full | 9.20 | 9.50 [12.36 2.76 15.12 24.00 Pass
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U-NII-7 straddle channel single antenna
Conducted DG EIRP EIRP
Data Freq. | RU Power : Power ... | Pass
Mod. | pate T CH- (Mqu) Config. (dBm) (dBi) (dBm) P TR |y
(dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 [ Ant2
HE20 [ MCSO| 1| 185 | 6875 | Full | 440 | 5.00 229 | 276 | 6.69 | 7.76 24.00 Pass
HE40 [MCSO| 1| 187 | 6885 | Full | 7.40 | 7.80 229 | 276 | 9.69 [10.56 24.00 Pass
HE80 [ MCSO| 1| 183 | 6865 | Full [10.00 | 10.10 229 | 276 |12.29 [ 12.86 24.00 Pass
HE160[{ MCSO| 1| 175 | 6825 | Full [12.50 | 12.70 229 | 276 |14.79 [ 15.46 24.00 Pass
U-NII-7 straddle channel MIMO
Conducted DG EIRP EIRP
Data Freq. | RU Power : Power . .. | Pass
Mod. | pate N CH- (Mqu) Config. (dBm) (dB) (dBm) PO i | e
(dBm)
Ant1 ] Ant2 [ SUM [ Ant1 | Ant2 SUM
HE20 (MCSO| 2| 185 | 6875 | Full | 0.80 | 1.40 | 4.12 2.76 6.88 24.00 Pass
HE40 (MCSO| 2| 187 | 6885 | Full | 420 | 430 | 7.26 2.76 10.02 24.00 Pass
HE80 [ MCSO| 2| 183 | 6865 | Full | 6.50 | 6.60 | 9.56 2.76 12.32 24.00 Pass
HE160{ MCSO| 2 | 175 | 6825 Full | 9.40 | 9.60 [12.51 2.76 15.27 24.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-8 single antenna

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
Mod. | oo NT{ CH. (Mqu) el (dBm) (dBi) (dBm) Power Limit | 2%

(dBm)

Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [MCSO| 1| 189 | 6895 | Full | 4.50 | 5.00 231 (279 | 6.81 | 7.79 24.00 Pass
HE20 [MCSO| 1| 209 | 6995 | Full | 450 | 4.70 231 | 279 | 6.81 | 7.49 24.00 Pass
HE20 [MCSO0| 1| 233 | 7115 | Full | 0.40 | 0.70 231 | 279 | 271 | 3.49 24.00 Pass
HE40 [MCSO| 1| 195 | 6925 | Full | 7.30 | 7.80 231 | 279 | 9.61 [10.59 24.00 Pass
HE40 [MCSO| 1| 211 | 7005 | Full | 7.70 | 8.10 2.31 | 279 |10.01 [ 10.89 24.00 Pass
HE40 [MCSO| 1| 227 | 7085 | Full | 7.70 | 7.70 2.31 | 279 |110.01 [ 10.49 24.00 Pass
HE80 [ MCSO| 1| 199 | 6945 | Full |10.20 | 10.20 2.31 | 279 |12.51 [12.99 24.00 Pass
HE80 [ MCSO| 1| 215 | 7025 | Full | 9.80 |10.00 231 | 279 |12.11 [12.79 24.00 Pass
HE160[ MCS0| 1| 207 | 6985 | Full |12.80 |12.50 2.31 | 279 |15.11 [ 15.29 24.00 Pass
U-NII-8 MIMO

Conducted DG EIRP EIRP
Data Freq. | RU Power . Power ... | Pass
Mod. | Rate NT] M- (Mqu) Config. (dBm) (dB) (dBm) FowiEr L | e

(dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant 2 SUM

HE20 [MCSO0| 2| 189 | 6895 | Full | 0.70 | 1.40 | 4.07 2.79 6.86 24.00 Pass
HE20 [ MCS0| 2| 209 | 6995 | Full | 0.70 | 1.40 | 4.07 2.79 6.86 24.00 Pass
HE20 [MCS0| 2| 233 | 7115 | Full |-2.30 | -5.20 | -0.50 2.79 2.29 24.00 Pass
HE40 [ MCSO0| 2| 195 | 6925 | Full | 4.20 | 4.30 | 7.26 2.79 10.05 24.00 Pass
HE40 [MCSO| 2| 211 | 7005 | Full | 450 | 4.90 | 7.71 2.79 10.50 24.00 Pass
HE40 [MCSO| 2| 227 | 7085 | Full | 450 | 4.70 | 7.61 2.79 10.40 24.00 Pass
HE80 [MCSO0| 2| 199 | 6945 Full | 7.10 | 7.20 [10.16 2.79 12.95 24.00 Pass
HE80 [ MCS0| 2| 215 | 7025 | Full | 6.80 | 7.10 | 9.96 2.79 12.75 24.00 Pass
HE160[ MCS0| 2 | 207 | 6985 | Full | 9.60 | 9.50 [12.56 2.79 15.35 24.00 Pass

A6 of A6
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO : 381701-02
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m
he] e,
c T CISPR-Ave Limitiat Main Plorts
= 9 0N :
() SR R T |
s T@
~ 40t
i *
30T
1 .
207 *
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 33.13 55.88 22.75 | L1 OFF 19.8
0.152250 48.84 65.88 17.04 | L1 OFF 19.8
0.165750 32.09 55.17 23.08 | L1 OFF 19.8
0.165750 46.95 65.17 18.22 | L1 OFF 19.8
0.179250 29.44 54.52 25.08 | L1 OFF 19.8
0.179250 44.05 64.52 20.47 | L1 OFF 19.8
0.415500 28.61 47.54 18.93 | L1 OFF 19.8
0.415500 35.46 57.54 22.08 | L1 OFF 19.8
1.781250 17.29 46.00 28.71 | L1 OFF 19.9
1.781250 21.06 56.00 3494 | L1 OFF 19.9
13.510500 20.86 50.00 29.14 | L1 OFF 19.9
13.510500 25.48 60.00 3452 | L1 OFF 19.9




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

381701-02
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

I il LCIS ER-Ave Limitiat Main Plorts
a0} ¢
1 L g
304
T
20+ &
10T
0 } } } —+— } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.154500 28.95 55.75 26.80 | N OFF 19.8
0.154500 45.42 65.75 20.33 | N OFF 19.8
0.163500 31.00 55.28 2428 | N OFF 19.8
0.163500 45.98 65.28 19.30 | N OFF 19.8
0.183750 27.26 54.31 27.05 | N OFF 19.8
0.183750 41.35 64.31 22.96 | N OFF 19.8
0.408750 30.54 47.67 17.13 | N OFF 19.8
0.408750 36.23 57.67 21.44 | N OFF 19.8
2.292000 16.49 46.00 29.51 | N OFF 19.8
2.292000 20.00 56.00 36.00 | N OFF 19.8
13.128000 19.79 50.00 30.21 | N OFF 20.0
13.128000 24.55 60.00 35.45 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

Appendix C. Radiated Spurious Emission

Test Engineer :

Yuan Lee, Sam Chou and Troye Hsieh

Temperature :

19.8~22.1°C

Relative Humidity :

55.1~65.6%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain A (Aux.) and Ant. 2 means Chain B (Main).

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 98.68 - - 83.78 36.24 13.1 34.44 104 214 P H
* 7085 89.4 - - 74.5 36.24 13.1 34.44 104 214 A H
7182.36 56.91 -31.29 88.2 41.66 36.73 13 34.48 104 214 P H
7127.46 4599 | -22.21 68.2 30.93 36.46 13.06 | 3446 | 104 | 214 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 97.65 - - 82.75 36.24 13.1 34.44 291 269 P Vv
7085MHz |« 7085 88.54 - - 73.64 | 36.24 13.1 | 3444 | 291 | 269 | A | V
7244.28 57.03 -31.17 88.2 41.71 36.89 12.93 345 291 269 P \%
7184.88 45.9 -22.3 68.2 30.64 36.74 13 34.48 291 269 A Vv
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Clof C10

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 48.82 -39.38 88.2 50.1 40.7 21.04 63.02 - - P H
21255 36.88 -37.12 74 37.14 38.71 15.93 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 49 -39.2 88.2 50.28 40.7 21.04 63.02 - - P \%
7085MHz 21255 37.33 | -36.67 74 3759 | 3871 | 1593 | 54.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2of C10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR381701-02G

Band 7 - 6525~6875MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13330 48.07 | -25.93 74 50.34 39.92 20.3 62.49 - - P H
19995 35.58 -38.42 74 37.63 37.9 15.05 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 47.24 -26.76 74 49.51 39.92 20.3 62.49 - - P \%
6665MHz 19995 35,51 | -38.49 74 37.56 37.9 15.05 55 - - P |V
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3of C10



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

Band 5 - 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5873.32 54.4 -33.8 88.2 42.64 34.09 11.32 | 33.65 | 250 | 151 P H
5917.16 42.95 -25.25 68.2 31.09 34.23 11.28 33.65 250 151 A H
* 6025 95.15 - - 83.36 34.2 11.27 | 33.68 | 250 | 151 P H
* 6025 85.37 - - 73.58 34.2 11.27 | 33.68 | 250 | 151 A | H
802.11ax H
HE160 Full H
CH 15 5916.2 53.59 -34.61 88.2 41.73 34.23 11.28 33.65 100 297 P \%
6025MHz 5906.28 43.74 | -24.46 68.2 31.89 | 3421 | 11.29 | 3365 | 100 | 297 | A | V
* 6025 96.53 - - 84.74 34.2 11.27 33.68 100 297 P \%
* 6025 87.51 - - 75.72 34.2 11.27 33.68 100 297 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C40of C10

FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
12050 4591 | -28.09 74 50.8 38.9 18.86 | 62.65 - - P | H
18075 33.24 | -40.76 74 38.12 | 37.59 | 13.49 | 55.96 - - P
802.11ax
HE160 Full
CH 15 12050 4582 |-28.18 74 50.71 38.9 18.86 | 62.65 - - P
6025MHz 18075 32.96 |-41.04 74 37.84 3759 | 13.49 | 55.96 - - P

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C50f C10

FAX : 886-3-327-0855
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Band 6 - 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
12870 46.97 | -41.23 88.2 50.08 39.74 19.85 62.7 - - P H
19305 35.6 -38.4 74 38.25 38.18 14.45 55.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 47.62 -40.58 88.2 50.73 39.74 19.85 62.7 - - P \%
6435MHz 19305 34.98 | -39.02 74 37.63 | 38.18 | 14.45 | 55.28 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C6 of C10

FAX : 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13570 48.13 -40.07 88.2 49.75 40.46 20.52 62.6 - - P
20355 35.63 -38.37 74 36.98 38.34 15.31 55 - - P
802.11ax
HES8O Full
CH 167 13570 47.96 -40.24 88.2 49.58 40.46 20.52 62.6 - - P
6785MHz 20355 36.76 | -37.24 74 38.11 38.34 | 1531 55 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C7 of C10

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

Emission below 1GHz

WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
33.78 2455 |-15.45 40 33.55 22.29 0.9 32.19 - - P H
163.92 24.46 -19.04 43.5 38.65 15.85 2.04 32.08 - - P H
237.09 2359 |-2241 46 36.63 16.61 2.39 32.04 - - P H
631.8 34.97 -11.03 46 37.08 26.07 3.84 32.02 - - P H
897.1 40.74 -5.26 46 39.11 28.5 4.39 31.26 150 278 | QP | H
904.1 36.93 -9.07 46 35.21 28.51 4.41 31.2 150 | 234 | QP | H
H
H
H
H
H

802.11ax
H

HE160 Full
L 32.97 29.53 -10.47 40 38.22 22.6 0.89 32.18 100 99 QP | V
166.62 25.49 -18.01 43.5 39.91 15.61 2.05 32.08 - - P \Y,
257.88 22.61 -23.39 46 33.02 19.14 2.48 32.03 - - P \%
631.8 37.82 -8.18 46 39.93 26.07 3.84 32.02 - - P \%
899.2 37.92 -8.08 46 36.24 28.54 4.39 31.25 200 227 | QP | V
904.1 38.24 -7.76 46 36.52 28.51 4.41 31.2 200 53 QP | V
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C8 of C10
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C9of C10
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C10 of C10
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Appendix D. Radiated Spurious Emission Plots

Temperature :

19.8~22.1°C

Test Engineer : Yuan Lee, Sam Chou and Troye Hsieh
Relative Humidity :

55.1~65.6%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain A (Aux.) and Ant. 2 means Chain B (Main).

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-0868 Page Number : D1 of D11

FAX : 886-3-327-0855
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH227 7085MHz
1 Horizontal Fundamental
od
1000 100.0| 1
oAy e s, i
L e | |
w ,
500, ¥ 50.0/ e Swpar T .
400 AnnMW
s
s
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL
08 S00K VoW seen o e AT,
Peak
2oq
-
w1
\ e W
50,0 I\ T 50.0| ik
40.0) 400) //’/MW
s b
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL
oo Ve s S R0 B s Suree
Avg.

TEL : 886-3-327-0868

Page Number : D2 of D11
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381701-02G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

Vertical
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A (@BuVim)

Date: 2023.09-15.
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evel (@B
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o
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oo
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500 —
40 R
N
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Condition  : AVG(UNII)_6E 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

1 Horizontal Vertical

A (@Buvim) Date: 20230915 el (dBuVim)
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e S e I SV e

i i
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

2 Horizontal Vertical

A (6Buvim) Date: 202309-15 el (@Buvim) Date: 20230815
1300 1300]
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1009 1000]
%04 909
v R =] sl U bl s L U dhapled
700 700
wt - HHH— A o e e
509 < 509 ]

i ] P g v

e - 0 O
400 oo N e 400 S
300 300
209 200
109 100
7200 10000.17000.14000.16000.18000.20000.22000.24000.26000 28000, 000.34000.36000. 40000 200 1000012000 7000.24000.26000 28000.50000 32000, 54000 36000, 40
Frequency (MHz) Freauency (MH2)

site +03CHILHY Site +03CHILHY
Condition  :PEAK(UNIT)_6E Im SHF_00994_221104 HORTZONTAL Condition  : PEAK(UNIT)_GE Im SHF_00994_221104 VERTICAL
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH15 6025MHz
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 6 - 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH97 6435MHz
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Emission below 1GHz

6GHz WIFI 802.11ax HE160 Full (LF)
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Appendix E. Duty Cycle Plots

Chain Band Cy?:lljetzl%) T(us) 1/T(kHz) |[VBW Setting
A 6GHz 802.11ax HE40 Full RU 98.30 - - 10Hz
B 6GHz 802.11ax HE160 Full RU 98.76 - - 10Hz
A+B 6GHz 802.11ax HE20 Full RU 99.13 - - 10Hz
A+B 6GHz 802.11ax HE80 Full RU 99.13 - - 10Hz
A+B 6GHz 802.11ax HE160 Full RU 99.01 - - 10Hz
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6GHz 802.11ax HE160 Full RU
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MIMO <Chain A+B>
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